BODYFLEX"®

Ypepn 3a xunepekcTeH3uns
Bodyflex Back

aaaaaaaaaa



Important Safety Instructions

1.This product is used to train the abdominal and hand muscle groups, please
use our product reasonably and do not try high-risk movements

2.This product is only used for daily fitness training. If you suffer from lumbar
disc herniation or bone disease, please use our product under the guidance of
your doctor.

3.Children under the age of 6 are prohibited from using our product for
training. It is recommended that children aged 6-15 use this training product
under the supervision of their parents.

4.The weight of this product is 150KG, please do not try to break through the
weight limit

5.Please do not put the product in the sun exposure place, it is easy to cause

damage to the product

Product Warranty Policy

1.Within 30 days of purchase, if the user has any quality problems with the
product, they can contact us at any time through the purchase link, or choose
to return, exchange or repair for free

2.1t is normal for the product to bump off the paint during production and
transportation. If you need to replace the spare parts, please contact us, and

we will reply within 24 hours



Assembly Instruction

A o et

1.INCLINED RISER 1PCS 2.BOTTOM TURE 1PCS 3. ADJUST THE OUTER 1PCS
4 ADJUST THE INNER SLEEVE 1PCS 5.BACK BOTTOM TUBE 1PCS 6.ERONT BOTTOM 1PCS

AN N

7.HOOK LEG FRAME 1PCS 8.ADJUST TUBE 1PCS 9.LEFT HANDLE 1PCS 10.BIGHT HANDLE 1PCS

11.ARM CURL CUSHION 2PCS 12.MI0*70mm Bolt 7PCS 13. M8*60mm Bolt 1PCS 14.MI0*60mm Bolt 2PCS

— O O o

15.M8*40mm Bolt 4PCS 16.MI0 Lock nut 10PCS 17. M10 Washer 20PCS 18.M8 Washer 4PCS



EXPLODED-VIEW ASSEMBLY DRAWING

PART LIST
PART NO. DESCRIPTION QTY
1 Inclined Riser 1
2 Bottom Tube 1
3 Adjust The Outer 1
4. Adjust The Inner Sleeve | 1
5. Back Bottom Tube 1
6 Front bottom 1
7 Hook Leg Frame 1
8 Adjust Tube 1
9. Left Handle 1
10. Bight Handle 1
11. Arm Curl Cushion 2
12. M10*70mm Bolt 7
13. M8*60mm Bolt 1
14. M10*60mm Bolt 2
15. M8*40mm Bolt 4
16. M10 Lock Nut 10
17. M10 Washer 20
4

18. M8 Washer




STEP1

Put the Bottom Tube (2) on the floor, then put the Back Bottom Tube (5) and
the Front bottom tube(6) on both sides respectively, and use 4pcs M10 *70m
m Bolts (12), 4pcs M10 Lock Nuts (16), 8pcs M10 Washers (17) to connect

the three parts together.

STEP 2

Connect the Inclined Riser (1) to the bayonet of the rear base as shown in the
figure, and use 1pcs M10*60mm Bolt (14), 1pcs M10 Lock Nut (16), 2pcs M10

Washers (17) to connect together.



STEP 3

Connect the Adjust The Outer(3) with the bayonet of the front base port as
shown in the figure, Place the Adjust The Inner Sleeve(4) on the Inclined
Riser(1) and connect it with the lower bayonet as shown in the figure, insert
the Adjust The Inner Sleeve(4) into the opening of the Adjust The Outer(3) to
fix the product, and use 1pcs M10*70mm Bolt(12), 1pcs M10*60mm Bolt(14),
2pcs M10 Lock Nuts(16), 2pcs M10 Washers(17) to connect together.

STEP 4

Insert the Adjust Tube (8) into the Inclined Riser (1) and fix it.



STEP 5

Place the Hook Leg Frame (7) on the top of the Inclined Riser(1) and connect
as shown in the figure, and use 1pcs M8*60mm Bolt(13), 2pcs M8 Lock
Nuts(15), 2pcs M8 Washers(18) to connect together.

STEP 6

Fix the Left Handle (9) and the Bight Handle (10) on the left and right sides of
the upper end of the Adjust Tube(8) according to the left and right positions,
and use 2pcs M10*70mm Bolts (12), 2pcs M10 Lock Nuts (16), 2pcs M10

Washers (17) to connect together.



STEP 7

After completing the first six steps, remove nut on the back of Arm Curl

Cushion (11) and place it on the Adjust Tube (8),get finished Hyperextension.




BODYFLEX"®

Ypepn 3a xunepekcTeH3uns
Bodyflex Back

aaaaaaaaaa



1) Ilpenu na u3non3Bare Ta3u KOMOMHUpaHA JIeKaHKa UJTU J1a 3alI0YHETE KOSTO U /1a €
nporpama c ynpaKHeHUs, KOHCYJITUpaiTe ce ¢ Bamus jJekap. ToBa € 0cOOeHO BaXHO
3a Juna HaJ 35 roAMHU WM JIUIA ChC CHIIECTBYBAIM IPEIU TOBA 3/IPaBOCIOBHU
npobnemu. Hamiata koMmnanus He moeMa HUKaKBa OTTOBOPHOCT 32 JIMYHU
HapaHsSBaHUS UM MOBPEAN HA UMYIIECTBO, IPETHPIIEHU [TOCPEACTBOM MM OT
yrnoTtpebaTa Ha TO3U MPOAYKT.

2) 3a 1a TOHWKUTE OMACHOCTTAa OT BH3MOKHU HAPAHSIBAHHS HA TOTPEOUTES, BAXKHO
€ J1a ce 3aM03HasT C TOBa PhKOBOJICTBO U CIEABAIIUTE MPEANa3Hu MEPKH MPEean
pabora.

Ilpeonasnu mepku 3a 6e3onacnocm u cveemus

CoOCTBEHMKBT HOCH OTTOBOPHOCTTA Ja OCUT'YPH, Y€ BCUUKU MOTPEOUTETHN Ha Ta3H
MalIMHa 32 YIPaXHEHUsI ca IPOYesId PbKOBOACTBOTO Ha MOTPEOUTENS U ca 3al103HATH
C MpenyNpexXICHUATA U MIpeIa3sHUTe MEPKHU 3a 0€30IacHOCT.

* Ta3u mamunHa TpsiOBa Aa ce U3IMO0JI3Ba CaMO BbPXY PaBHA OBBPXHOCT U €
IpeJHa3HaYeHa 3a U3M0JI3BaHE CaMo B 3aKpUTH NomelieHus. Ta3u MamHa He TpsiOBa
Jla ce TIOMECTBa B Tapak, MaTHO WK B OJIM30CT 10 BOAA.

* Ha mammHaTta B JjaJIecH MOMEHT TpsIOBa J1a ce YIpaXKHsIBa caMO €1H YOBEK.

* AKO mOTpeOUTENAT U3MINUTA BUEHE HA CBSAT, r'aJieHe, OOJIKH B I'bPANUTE UM JPYTU
HeoOnyaitHu cumnromu, HezabaBHO TpsaoBa na CIIPE tpenuposkata. HE3BAFABHO
CE KOHCVYJITUPAUTE C JIEKAP.

* JIpbKTe pbLETE CH ey OT BCHYKH JIBHKEIIU CE YaCTH.

* BuHaru HoceTe NOJXO0IA1I0 TPEHUPOBBYHO 00JIeKII0, Korato TpeHupare. HE
HOCETE nHocete pobu miu 1pyro 00JIeKII0, KOSTO MOXe J1a ObJIe 3aXBaHATO OT
MaruHata. [Ipu u3non3BaHe Ha MalIMHATA CBIIO Taka ca HEOOXOAUMU MapaTOHKU
WM 00YBKH 3a aepoOuKa.

* M3n0:13BaHETO Ha MalllMHaTa TPsIOBa J1a ce U3BBPIIBA CaMO M0 MIPEeJHA3HAYCHHUETO,
KaKTO € OIHCAHO B TOBA phKkoojcTso. HE M3ITOJI3BAUTE npucnocobienus 3a
IpUKaYBaHe, KOUTO HE ca MPENopbUaH OT IPOU3BOAUTEIS.

* He moMecTBaliTe HUKaKbB OCTHP OOEKT OKOJIO MaIlIMHATA.

* JIuna ¢ yBpexxjaHus He TpsiOBa Jja M3I0JI3BAT MalllMHATa, 0e3 NPUCHCTBUETO Ha
KBaJTH(PHUIIMPAHO JTUIIE WK JIeKap.

* IIpeau aa n3nosn3Bare MalllMHATA 3a YIPAXKHIBAHE, BAHATH U3ITbJIHABANTE
YIPaXHEHMs 3@ pa3TAraHe C L€ IPaBUIIHO pa3TpsiBaHe.

* Hukora He paboTeTe ¢ MalllMHaTa, ako TS He (PyHKIIMOHHPA H3IPABHO.

* Tlo BpeMe Ha TPEHUPOBKA € MPETIOPBHUUTEIHO J]a UMa HaOJII0 1aBaIll.

3aoenexcka:

Ilo-conamama yacm om uzbpoenus xapoyep 3a ceiobseamne e 0naKo8an OmoenHo, Ho
HAKOU XapOyepHu eleMenmu ca Ounu npeosapumenio UHCMaiupany 6
udenmuguyupanume yacmu 3a Monmasic. B mesu cnyuau npocmo ceaneme u nocne
HOBMOPHO uHCmanupaime xapoyepd, Cb2lACHO USUCKBAHUAMA 3a MOHMANCA.

Monsa cnedsatime unouguoyaiHume CmvnKu 3a c2100s6amHe U 6HUMABANME 34 8CUUKLUSL
npeosapumento UHCManupau xapoyep.

IHo-2onamama wacm om uzdpoenusn xapoyep 3a c2iooa8amne e ONAKOGAH 0MOEHO,



HO HAKOU XApOyepHU eJleMeHMU ca Ounu npPedeapumenrHo UHCMAIuUpaHu 6
udenmuuyupanume wacmu 3a MoHmadc. B mesu ciyvau npocmo ceaneme u
nocjie no6MoOpHO UHCmanupaiime xapoyepa, cbv21acHo U3UCKAHUAMA 3d
MoHmasica.

Monsa cneoeaiime unoueudyannume CMbnKU 34 c210046ane U 6HUMABAIIME 3a
6CUUKUA NPEOGAPUMETIHO UHCIMATUPAH xapoyep.

MoHTAaX

3ab.: Ilpenopvusa ce c2nobaeanemo Ha Ma3u MAWUHA 04 ce U3BBPUIGA OM 06AMA UTU noseue

Oymu c uyen U305126aHe HA 63MONCHO Hapansaeane.

OTCTPAHETE BCUYKHU 3ALIUTHH JIEHTH H OIIAKOBKH, ITPEJTH /1A 3AIIO9HETE H
ITPOBEPETE B CTHPOIIOPUTE 34 YACTH.

CaenBaiiTe CTPUKTHO CXeMHTE HA MOHTAXK IO-rope.

CTBIIKA 1

[TocraBete nomHata TpbOa (2) Ha Moja, Clie] TOBA MOCTABETE 3aHATA IOJIHA TPHOA
(5) m mpennara nosHa TpHOA (6) CHOTBETHO OT JBETE CTPAHM M M3MOJI3BaiTe 4 Op
MI10 *70m m Gonroe (12), 4 6p M10 xontparaiiku ( 16), 8 6p M 10 maiiou (17) 3a

CBBHP3BAHC HAa TPUTE YAaCTHU 3aCaHO.




CTBIIKA 2

CBbprkere HaKJIOHEHUs HipaHr (1) KbM IIMKa Ha 3a/IHaTa OCHOBA, KAKTO € MOKa3aHO
Ha ¢urypara, u u3nonspaiire 1 6p. M10*60 mm 6onr (14), 1 6p. M10 koHTparaiika

(16), 2 6p. M 10 maiidu (17), 3a 1a TH CBBpKETE 3a€THO.

CTBIIKA 3

CBbpkeTe peryiupaiiata BbHIIHA 4acT (3) ¢ mNpenHus OCHOBEH MOPT, KaKTO €
MoKa3aHo Ha (uryparta, MOCTaBETE peryjHpallaTta BbTPEUIHAa BTyJKa (4) BBPXY

HakyIoHeHusa mpadr (1) u s CBBpKETEe ¢ AOMHUSA OallOHET, KaKTO € IOKa3aHO Ha



¢urypara , mocrapere mudTa Ha BETpPEIIHATA BTyJIKa (4) B 0oTBOpa Ha Perynupane Ha
BbHIIHUA (3), 32 Aa ¢uUKcupare NpoaykTa, U u3noisBaite 1 6p. M10*70 mm Gonr
(12), 1 6p. M10 * 60 mm Gounrt (14), 2 6p. M10 kouTparaiiku (16), 2 6p M10 maiiou

(17) 3a cBBp3BaHE 3a€THO.

CTBIIKA 4

[ToctaBete perynupaiara Tpr6a (8) B HakIoHeHus mipanr (1) u s pukcupaiire.



CTBIIKA 5

[TocTaBere paMkaTa Ha Kpaka Ha KykaTa (7) B TOpHaTa 4acT Ha HAKJIOHEHHS [IPaHT
(1) u cBBpKETE, KAKTO € MOKa3aHo Ha (urypara, u nznonaspaire 1 6p M8*60 mm
6oxr (13), 2 6p M8 xonTparaiiku (15), 2 6p M8 maiiou (18) ), 3a 1a ce CBbpKETE

3a€IHO.

CTBIIKA 6

dukcupaiite nsaBata Ipbxka (9) u ropHara gpbexka (10) ot nsBaTa U 1gcHaTa CTpaHa
Ha TOpHHA Kpail Ha perynupamiara TpbOa (8) cropen nsBara W AscCHATa MO3HULUS U
nznon3paite 2 6p M10*70 mm Gonrose (12), 2 6p M10 xontparaiiku (16), 2 6p M10

mraiiou (17) 3a cBbp3BaHe 3a€IHO.



CTBIIKA 7
Crnen xaTo 3aBBpIIMTE ITHPBUTE IIECT CTHIIKH, OTCTpaHETE Taiikara Ha TIbpba Ha
BB3MIaBHMIIATA 3a phleTe (11) u s mocraBeTe BHpXy TphbOaTa 3a peryinupane (8),

3aBbpPUICTC XHUIICPCKCTCH3UATA.




HU3XBBP/IAHE:

Moz, 3amma3eTe OMakoBKaTa 3a CIydad Ha pEMOHT /TapaHIIMOHEH PEMOHT . YpeabT He TpsiOBa 1a
ce U3XBBHPII 3a€JHO C TOMAIITHUS OOKITYK.

YBaxkaemu KIMEeHTH, Bue cTe JUIkkKHU a npeasieTe 3a pelUKIUpaHe ChOTBETHUTE MaTepUaIU OT
ypena:

- BpHiHa onakoBka (KapToH)

- OTasTH YacTH OT MOJIUCTPOT

- OnaxkoBKA ¥ TOPOUYKHU OT IMOTHETHIICH

- EnextpoobopynBane

- Kanmu ot nonumponmien

- YpensT He TpsAOBa Jja ce U3XBBPJISL 3a€HO C JOMAIIHUSA OOKITYK
3a epv3ra ¢ pupmu 3a peyukiupane Ha omnadvyume ce obvpHeme KoM gHocumens!

BHOCHTEJI 34 B'bJITAPHAL:
CIIOPTEH CKJIA[] I

Conapwon EOOJ

ep. Hazapoocux, yn. umuo Jlebensinos 5
men: 0888 827 355

E-mail: info@sportensklad.bg
www.sportensklad.bg


http://www.sportensklad.bg/
mailto:info@sportensklad.bg

	Important Safety Instructions
	Product Warranty Policy
	Assembly Instruction
	EXPLODED-VIEW ASSEMBLY DRAWING
	STEP1
	STEP 2
	STEP 3
	STEP 4
	STEP 5
	STEP 6
	STEP 7

